



Product Service

CERTIFICATE

No. Z2 15 04 53696 01576

Holder of Certificate: **Kompan A/S**
C.F. Tietgens Boulevard 32C
5220 Odense SØ
DENMARK

Production Facility(ies): 63062

Certification Mark:

Product: **Playground equipment**

Model(s): NRO104; NRO110; NRO204; NRO205; NRO209;
NRO802; NRO803; NRO804; NRO805; NRO806;
NRO807; NRO808; NRO809; NRO810; NRO811;
NRO812; NRO813; NRO815; NRO816; NRO817;
NRO818; NRO820; NRO821; NRO824; NRO826;
NRO827; NRO829; NRO830; NRO831; NRO833;
NRO851; NRO852; NRO853; NRO854; NRO855;
NRO868; NRO869; NRO870; NRO871; NRO872;
NRO873

Parameters: Posts and beams are made from Robinia wood. Handles and tubes are made of galvanized or stainless steel. Ropes are made of plastic covered steel ropes. Plastic elements are made of HDPE.

Tested according to: DIN EN 1176-1:2008
EN 1176-1:2008

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713057868-03

Valid until: 2019-02-04

Date, 2015-04-20

Page 1 of 1


(Harald Bardowicks)

